PARTS MANUAL. SERIAL NO: to BAND SAWING MACHINE

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "PARTS MANUAL. SERIAL NO: to BAND SAWING MACHINE"

Transcription

1 PARTS MANUAL MODEL: TF-2025M SERIAL NO: to BAND SAWING MACHINE

2 MACHINE SPECIFICATIONS MODEL VOLTAGE CYCLE PHASE SERIAL NO. For your information and future reference, insert pertinent data concerning your machine in the spaces provided above. This information is stamped on the data plate attached to the machine frame. Always specify model and serial numbers on all parts orders and correspondence concerning your machine. This will help avoid unnecessary delays and inconvenience during processing. The specifications contained herein were in effect at the time this manual was approved for printing. The DoALL Company, whose policy is one of continuous product improvement, reserves the right to change specifications or design at any time without notice and without incurring obligations. How to read your serial number: For Sales, Parts and Service, call DoALL SAWING PRODUCTS 2375B TOUHY AVENUE ELK GROVE, ILLINOIS U.S.A. YOUR SERVICE REPRESENTATIVE:

3 INDEX A-1 10/08 FICHE NO. D-23 CLASS Tilting Frame MODEL TF-2025M SERIAL NO to FRAME NO. PAGE NO. DESCRIPTION FIRST SERIAL LAST SERIAL DWG P. LIST FICHE NO. TF-1-77 Final Assembly All TF-2-55 Band Brush Assembly All TF-2-49 Band Tension Slide Detail All TF-2-49 Bandwheel Assemblies All TF-2-54 Bellows Mounting Assembly All TF-5-54 *Chip Conveyor All TF Control Console Assembly All TF Control Panel Assembly (Hydraulic) to TF Control Panel Assembly (Hydraulic) to TF Control Panel Assembly (Relay) All TF-5-55 *Conveyor Assembly (5' & 10' Idler) All TF-5-53 Coolant Assembly All TF-5-54 *Coolant Assembly (W/Chip Conveyor Option) All TF-3-46 Cover Assembly (Right-to Left Feed Only) All TF-2-49 Drive Motor All TF Electrical Assembly 1 of 3 All TF Electrical Assembly (Head) 2 of 3 All TF Electrical Assembly (Junction Box) 3 of 3 All TF-2-56 *Fixed Head Assembly (Non Tilting) All TF-5-53 Flushing Hose All TF-2-49 Head Assembly All TF-2-53 Head Tilt Carriage Assembly All TF Hydraulic Assembly 1 of to TF Hydraulic Assembly (Head) 2 of to TF Hydraulic Assembly (Valve Manifold Area) 3 of to TF Hydraulic Assembly 1 of to TF Hydraulic Assembly (Head) 2 of to TF Hydraulic Assembly (Valve Manifold Area) 3 of to TF Hydraulic Power Unit to TF Hydraulic Power Unit to TF-1-77 Job Selector All TF Junction Box Assemblies All TF-5-59 *Lift Roller Assembly All TF-3-46 Miscellaneous Assemblies All TF-5-56 *Mist Lubricator Assembly All TF-5-57 *Nesting Fixture Assembly All TF-3-38 *Outboard Table Assembly (w/vises) to TF-3-47 *Outboard Table Assembly (w/vises) to TF-2-54 Post Sub-Assemblies All TF Proximity Switch Mounting Assembly (Head and Vise Positioning) All TF Pushbutton Panel Assembly All TF-5-52 Saw Guide Assemblies All TF-1-77 Shipping Bracket All TF Valve Manifold Area Detail to TF Valve Manifold Area Detail to TF-5-55 *Vertical Guide Roller Assembly (Conveyor) All TF-3-37 Vise Assembly All TF-3-38 Vise Table Assembly (Left and/or Right Hand) to TF-3-47 Vise Table Assembly (Left and/or Right Hand) to *Denotes Attachments or Optional Equipment.

4

5 CODE NO. TF-1-77 FINAL ASSEMBLY Ref Final Assembly 1. Electrical Assembly (See Detail) Stand-Off Screw, Soc. Hd. Cap M x Washer, Lock M * Cable Carrier Screw, Soc. Hd. Cap M x Nut, Hex. M Tray Screw, Soc. Hd. Cap M6-1.0 x Cover Screw, Soc. Hd. Cap M x Lower Cable Track Support Screw, Soc. Hd. Cap M x Rod Retaining Ring Plug Button Cable Track Cover Weldment Screw, Soc. Hd. Cap M6-1.0 x 16 (With Washer) Hydraulic Assembly (See Detail) Escutcheon (Transmission Fluid Specifications) Motor Cover Screw, Soc. Hd. Cap M6-1.0 x 16 (With Washer) Anti-Slip Floor Tape (Black)... A.R Base Weldment Plug Button Label (Warning-Saw Blade) Label (Warning-Eye Protection) Workpiece Retainer Screw, Soc. Hd. Cap M x Head Assembly (Standard) (See Detail) Head Assembly (3 Head Cant) (See Detail) Door Door Mount Angle Screw, Button Hd. Soc M6-1.0 x Name Plate Screw, Flat Hd. Soc M5-0.8 x Nut, Hex. M Washer, Lock M Label (Warning-Vise) Front Panel Coolant Deflector (Behind Panel, Inside Base) Screw, Button Hd. Soc M6-1.0 x Foot Casting Screw, Soc. Set M x Nut, Hex. Jam M Escutcheon (Warning) Coolant Deflector Mounting Bracket Screw, Soc. Hd. Cap M x Nut, Hex. M Washer, Flat M Coolant Assembly (See Detail) Head Tilt Carriage Assembly (See Detail) Label (DoALL) Lower Base Drip Pan Weldment Coolant Splash Shield (If Supplied) Screw, Button Hd. Soc M6-1.0 x 10 (If Supplied) Cable and Hose Protector Control Console Assembly (See Detail) Job Selector (Inch/English) Job Selector (Metric/International) Shipping Bracket Adaptor Plate Screw, Soc. Hd. Cap M x Decal (American Flag) Shipping Bracket Weldment Saw Band (1-1/4 Bi-Metal Silencer) Plug Button Escutcheon (Machine Specifications) Screw, Rd. Hd. Drive #2 x 1/ Door Latch Screw, Button Hd. Soc M5-0.8 x Following Not Shown: Combination Shovel/Rake Manual on CD Eye Bolt CE Label (50 Hz Only) Enclosure Support Shipping Bracket (Export) U.L. Label... 1 *NOTE: Before serial # , Item #5 was

6

7 CODE NO. TF-2-55 BAND BRUSH ASSEMBLY Ref Band Brush Assembly Pinion Ball Bearing Bracket Weldment Wire Brush Nut, Hex. 1/4-20NC (L.H. Thread) Brush Adaptor Retaining Ring Ball Bearing Shaft Retaining Ring Spring Pin... 1

8

9 CODE NO. TF CONTROL CONSOLE ASSEMBLY Ref Control Console Assembly Console Weldment Control Panel Assembly (Hydraulic) (See Detail) L.H. Mounting Bracket Screw, Button Hd. Soc. M6-1.0 x Rivet Nut M Screw, Button Hd. Soc. M6-1.0 x Nut, Hex. M Washer, Lock M Screw, Button Hd. Soc. M5-0.8 x Control Box Weldment Gasket Strip... A.R. 12. Pushbutton Panel Assembly (See Detail) Screw, Button Hd. Soc. M6-1.0 x Nut, Hex. M Washer, Lock M R.H. Mounting Bracket Screw, Button Hd. Soc. M6-1.0 x Rivet Nut M Screw, Button Hd. Soc. M6-1.0 x Nut, Hex. M Washer, Lock M Back Cover Screw, Hex. Hd. Self-Drilling M4.8 x Following Not Shown (Pushbutton Box): Sealtite Connector Flange Washer Bond Nut Insulated Bushing... 1

10

11 CODE NO. TF CONTROL PANEL ASSEMBLY (Hydraulic) Ref Control Panel Assembly (Hydraulic) Plate Support Pressure Reducing Valve Gauge Valve Needle Valve Screw, Button Hd. Soc. #10-24NC x 1/ Relief Valve Gauge Escutcheon Hydraulic Hose (#38) Street Elbow Reducer Bushing Male Elbow Service Tee Street Elbow Barbed Insert Reducer Bushing Street Elbow Bracket Nut, Hex. #10-24NC Washer, Lock #10 Std Pipe Coupling Male Elbow Service Tee (Brass) Reducer Bushing Steel Tubing 1/4 O.D.... A.R Screw, Hex. Hd. Cap 1/4-20NC x 1-3/ Nut, Hex. 1/4-20NC Washer, Lock 1/4 Std Street Elbow Reducer Bushing Street Elbow Hydraulic Hose (#27) Sevice Tee (Brass) Hydraulic Hose (#15) Male Connector Hydraulic Hose (#7) Barbed Insert Neoprene Hose 11/16 O.D. (Black)... A.R Hydraulic Hose (#25) Steel Tubing 3/8 O.D.... A.R Hydraulic Hose (#9) Male Connector Steel Tubing 1/4 O.D.... A.R Female Connector Pressure Snubber... 1 NOTE: Hydraulic Hoses Are NOT Part Of This Assembly.

12

13 CODE NO. TF CONTROL PANEL ASSEMBLY (Hydraulic) Ref Control Panel Assembly (Hydraulic) Plate Support Screw, Button Hd. Soc. 1/4-20NC x 3/ Pressure Reducing/Relieving Valve Gauge Valve Needle Valve Screw, Button Hd. Soc. #10-24NC x 1/ Relief Valve Gauge Escutcheon Hydraulic Hose (#8) (TF-2025M) Hydraulic Hose (#8) (TF-2025NC) Straight Thread Adaptor Street Elbow Valve Mounting Bracket Screw, Hex. Hd. Cap 1/4-20NC x 1-3/ Washer, Lock 1/4 Std Washer, Flat 1/4 S.A.E. Std Service Tee (Brass) Street Elbow Hydraulic Hose (#36) (TF-2025M) Hydraulic Hose (#36) (TF-2025NC) Reducer Elbow Bracket Nut, Hex. #10-24NC Washer, Lock #10 Std Female Elbow Steel Tubing 1/4 O.D.... A.R Reducer Bushing Service Tee (Brass) Street Elbow Male Connector Screw, Hex. Hd. Cap 5/16-18NC x 2-1/ Nut, Hex. 5/16-18NC Washer, Lock 5/16 Std Washer, Flat 5/16 S.A.E Reducer Bushing Service Tee (Brass) Hydraulic Hose (#26) (TF-2025M) Hydraulic Hose (#27) (TF-2025NC) Hydraulic Hose (#15) (TF-2025M) Hydraulic Hose (#15) (TF-2025NC) Street Elbow Hydraulic Hose (#25) (TF-2025M) Hydraulic Hose (#25) (TF-2025NC) Barbed Insert Hydraulic Hose (#7) (TF-2025M) Hydraulic Hose (#7) (TF-2025NC) Reducer Bushing Barbed Insert Hydraulic Hose (#9) (TF-2025M) Hydraulic Hose (#9) (TF-2025NC) Male Connector Pressure Snubber Female Connector Male Connector... 1

14

15 CONTROL PANEL ASSEMBLY (Relay) CODE NO. TF Ref. Control Panel Assembly (Relay) Transformer (208V) Transformer (220V) Transformer (230V, 460V, 575V) Transformer (400V) Screw, Pan Hd. Slotted M6-1.0 x Washer, Flat M Washer, Lock M Fuse Block (208V, 230V) Fuse Block (460V, 575V) Circuit Breaker (220V) Circuit Breaker (400V) Fuse (50 Amp) (208V, 230V) Fuse (25 Amp) (460V, 575V) Fuse Block (208V, 230V, 460V, 575V) Circuit Breaker (220V) Circuit Breaker (220V-Chip Conveyor Option) Circuit Breaker (400V) Circuit Breaker (400V-Chip Conveyor Option) Fuse (1 Amp) (208V, 230V) Fuse (.5 Amp) (460V, 575V) Contactor Suppressor Chip Conveyor Option: Fuse Block (208V, 230V, 460V, 575V) Circuit Breaker (220V) Circuit Breaker (400V) Chip Conveyor Option: Fuse (2.5 Amp) (208V, 230V) Fuse (1 Amp) (460V, 575V) Fuse Block (208V, 230V, 460V, 575V) Circuit Breaker (10CB) (220V) Circuit Breaker (10CB) (400V) Fuse (5 Amp) (Fuse #10) Fuse Block (208V, 230V, 460V, 575V) Circuit Breaker (11CB) (200V) Circuit Breaker (11CB) (400V) Fuse (3.5 Amp) (Fuses #11) (230V) Fuse (1.8 Amp) (Fuses #11) (460V,575V) Distribution Block Mounting Channel... A.R Screw, Pan Hd. Slotted M5-0.8 x 8... A.R End Stop Disconnect Switch Assembly Screw, Pan Hd. Slotted M4-0.7 x Washer, Lock M Contactor Suppressor Contactor (Chip Conveyor Option) Suppressor Fuse Holder End Section Fuse (4 Amp) Fuse Block (208V, 230V, 460V, 575V) Circuit Breaker (12CB) (200V) Circuit Breaker (12CB) (400V) Fuse (3.5 Amp) (Fuses #12) (230V) Fuse (1.8 Amp) (Fuses #12) (460V,575V) Overload Relay (208V, 220V, 230V) (Chip Conveyor Option) Overload Relay (400V, 460V, 575V) (Chip Conveyor Option) Overload Relay (460V, 575V) (Chip Conveyor Option) Overload Relay (208V, 230V, 220V- Chip Conveyor Option) Overload Relay (220V) Overload Relay (400V) Overload Relay (460V, 575V, 400V- Chip Conveyor Option) Mounting Channel... A.R Screw, Pan Hd. Slotted M5-0.8 x 8... A.R End Stop Control Relay (Outboard Vise Option) Suppressor (Outboard Vise Option) Wiring Channel... A.R Wiring Channel Cover... A.R Mounting Channel... A.R Screw, Pan Hd. Slotted M5-0.8 x 8... A.R Control Panel Power Supply End Stop Auxiliary Contact Proportional Valve Control Board Wiring Channel... A.R Wiring Channel Cover... A.R Nut, Hex. 3/8-16NC Washer, Lock 3/8 Std Grounding Bus Screw, Pan Hd. Slotted M6-1.0 x Washer, Lock M6 Shakeproof Wire Terminal Lug Screw, Pan Hd. Slotted M6-1.0 x Screw, Pan Hd. Slotted M4-0.7 x Washer, Flat M Washer, Lock #8 Shakeproof Screw, Pan Hd. Slotted M5-0.8 x Washer, Flat M Washer, Lock #10 Shakeproof Control Relay Suppressor Control Relay Suppressor Terminal Block (Gray) End Section Terminal Block Marker Set End Stop Terminal Block (Blue) End Section Overload Relay (208V, 220V, 230V) Overload Relay (400V, 460V, 575V) Mounting Channel... A.R Screw, Pan Hd. Slotted M5-0.8 x 8... A.R End Stop... 4 Following Not Shown: Jumper Bar Wire, #10 Green/Yellow... A.R Wire, #10 Black (19 Strand)... A.R Wire, #12 Black (19 Strand)... A.R Wire, #16 Green/Yellow (19 Strand).. A.R Wire, #16 White (19 Strand)... A.R Wire, #14 Black (19 Strand)... A.R Wire, #16 Red (19 Strand)... A.R Wire, #16 Blue (19 Strand)... A.R Shielded Cable (#20-3 Conductor)... A.R Shielded Cable (#24-6 Conductor)... A.R.

16

17 CODE NO. TF-5-55 CONVEYOR ASSEMBLY (And Related Items) Ref ' Conveyor Assembly Roller Label (DoALL Logo) Label (Conveyor Capacity) Frame Weldment Screw, Hex. Hd. Cap 1/2-13NC x Nut, Hex. 1/2-13NC Screw, Hex. Hd. Cap 1/2-13NC x 1-3/ Washer, Flat 1/2 Wrought Washer, Lock 1/2 Std Nut, Hex. 1/2-13NC Foot Weldment... 4 Ref ' Conveyor Assembly Roller Label (DoALL Logo) Label (Conveyor Capacity) Frame Weldment Screw, Hex. Hd. Cap 1/2-13NC x Nut, Hex. 1/2-13NC Screw, Hex. Hd. Cap 1/2-13NC x 1-3/ Washer, Flat 1/2 Wrought Washer, Lock 1/2 Std Nut, Hex. 1/2-13NC Foot Weldment... 6 Ref ' Conveyor Assembly (Heavy Duty) Ref ' Conveyor Assembly (Heavy Duty) Frame Weldment Frame Weldment Screw, Hex. Hd. Cap M x A.R.* Nut, Hex. M A.R.* Screw, Hex. Hd. Cap M x A.R.* Washer, Flat M20... A.R.* Washer, Lock M20... A.R.* Nut, Hex. Jam M A.R.* *NOTE: Use Same Quantity as Standard Conveyors. Ref Vertical Guide Roller Assembly Screw, Soc. Hd. Shoulder 5/8-11NC x 8-7/ Roller End Bearing Roller Washer, Flat 5/8 S.A.E. Std Nut Screw, Hex. Hd. Cap 3/8-16NC x 1-1/ Washer, Lock 3/8 Std Washer, Flat 3/8 S.A.E. Std Nut, Hex. 3/8-16NC Base Weldment... 1

18

19 CODE NO. TF-5-53 COOLANT ASSEMBLY Ref Coolant Assembly (60 Hz) Ref Coolant Assembly (575V; 60 Hz Only) Ref Coolant Assembly (50 Hz) Hose Nozzle Barbed Insert Hose Clamp * Neoprene Hose 3/8 O.D. (Black)... A.R. 5* Neoprene Hose 3/8 O.D. (Black)... A.R Plastic Tubing 3/8 O.D. (Clear)... A.R Drip Pan Weldment Diffuser/Strainer Pipe Nipple Pump Mounting Bracket Weldment Coolant Pump (60 Hz) Coolant Pump (575V; 60 Hz Only) Coolant Pump (50 Hz Only) Screw, Soc. Hd. Cap M6-1.0 x Washer, Flat M Screw, Soc. Hd. Cap M6-1.0 x Pipe Nipple Elbow Pipe Nipple Pipe Tee Barbed Insert Hose Clamp... 2 *NOTE: On Some Machines: Neoprene Hose 11/16 O.D. (Black)... A.R.

20

21 CODE NO. TF-5-54 COOLANT ASSEMBLY (W/Chip Conveyor Option) Ref Coolant Assembly (W/Chip Conveyor Option) Hose Nozzle Barbed Insert Hose Clamp * Neoprene Hose 3/8 O.D. (Black)... A.R Chip Box Weldment * Neoprene Hose 3/8 O.D. (Black)... A.R Plastic Tubing 3/8 O.D. (Clear)... A.R Chip Conveyor (With Reservoir and Pump) (60 Hz) Chip Conveyor (With Reservoir and Pump) (50 Hz) Pipe Tee Pipe Nipple Elbow Pipe Nipple Pipe Reducer Fitting Barbed Insert Hose Clamp... 2 Following Not Shown: Sealtite Connector Sealtite Connector Flange Washer Sealing Ring Bond Nut Insulated Bushing Sealtite Conduit 1/2 I.D.... A.R Adaptor (Nickel Plated)... 1 *NOTE: On Some Machines: Neoprene Hose 11/16 O.D. (Black)... A.R.

22

23 CODE NO. TF ELECTRICAL ASSEMBLY Ref Electrical Assembly Screw, Flat Hd. Soc. M x Nut, Hex. Jam M Proximity Switch (Head Deceleration) Mounting Bracket (If Supplied) Screw, Button Hd. Soc. M5-0.8 x Cover Screw, Button Hd. Soc. M6-1.0 x Solenoid Plug Connector Kit Electrical Cord (#18-2 Conductor)... A.R Cord Grip Connector ( ) Hole Seal Cord Grip Connector ( ) Electrical Cord (#18-8 Conductor)... A.R Enclosure Weldment Gasket Strip... A.R Screw, Soc. Hd. Cap M x Washer, Lock M Washer, Flat M Retaining Ring Nut, Rivet M Screw, Hex. Hd. Cap M6-1.0 x Nylon Washer Escutcheon (Elecreical Hazard) Control Panel Assembly (Relay) (See Detail) Sealtite Connector Flange Washer Bond Nut Insulated Bushing Cord Grip Connector ( ) Sealtite Connector Flange Washer Bond Nut Insulated Bushing Sealing Ring Electrical Cord (#14-4 Conductor)... A.R Cord Grip Connector ( ) Sealtite Connector Flange Washer Bond Nut Insulated Bushing Sealtite Conduit 1 I.D.... A.R Sealtite Conduit 3/4 I.D.... A.R Sealtite Connector Flange Washer Bond Nut Insulated Bushing Sealing Ring... 1 Following Not Shown: Nylon Clip... 1 NOTE: For Outboard Vise Option, Add 2 to the Quantity of Item # 8, 10 and Add Length of #9. For Lift Roller Option, Add 2 for each Lift Roller a Quantity of 2 of Items #8, 10 and Add Length of #9.

24

25 CODE NO. TF ELECTRICAL ASSEMBLY Ref Electrical Assembly (TF-2025NC) Ref Electrical Assembly (TF-2025M) Interlock Switch (Door Interlock) (On Some Machines) Electrical Cord (#18-2 Conductor)... A.R Mounting Bracket Screw, Button Hd. Soc. M6-1.0 x Mounting Plate Screw, Button Hd. Soc. M6-1.0 x Interlock Switch (Door Interlock) Screw, Soc. Hd. Cap M5-0.8 x Cord Grip Connector M Electrical Cord (#18-2 Conductor)... A.R Limit Switch (Band Broken) Screw, Soc. Hd. Cap M5-0.8 x Thumb Screw Screw, Soc. Hd. Cap M6-1.0 x Nut, Hex. Jam M Junction Box Assembly (Head) (See Detail) Screw, Soc. Hd. Cap M6-1.0 x Sealtite Connector Flange Washer Bond Nut Sealtite Conduit 1/2 I.D.... A.R Stop Bracket Screw, Soc. Hd. Cap M6-1.0 x * Proximity Switch (Band Motion) Cover Screw, Button Hd. Soc. M5-0.8 x Bracket Weldment Screw, Button Hd. Soc. M5-0.8 x Top Cover Screw, Button Hd. Soc. M5-0.8 x Sealtite Connector Flange Washer Bond Nut... 1 *NOTE: For TF-2025M, Quanity is 1.

26

27 CODE NO. TF ELECTRICAL ASSEMBLY (Junction Box - Head) Ref. Electrical Assembly (Junction Box) Ref. Junction Box Assembly (Head) Cord Grip Connector ( ) Cord Grip Connector ( ) * Head Junction Box/Cable Support Weldment Terminal Block End Section Terminal Marker Set Terminal Block End Section Selector Switch (3 Position) Contact Block (1-NO) Nut, Rivet M Screw, Hex. Hd. Cap M5-0.8 x 20 (Slotted) Retaining Ring Nylon Washer Junction Box Cover Escutcheon (Band Tension) Mounting Channel... A.R Screw, Pan Hd. Mach. M5-0.8 x 8 (Slotted) End Stop Hole Seal (Standard) Cord Grip Connector ( ) (R.H. Vise and/or Laser Options) Cord Grip Connector ( ) Cord Grip Connector ( )... 3 *NOTE: Before serial # , Item #3 was

28

29 CODE NO. TF-2-56 FIXED HEAD ASSEMBLY (Non Tilting) Ref Fixed Head Assembly (Non Tilting) Thrust Ball Bearing Locking Shaft Collar Pillow Block Screw, Soc. Set M x 12 (Cone Point) Screw, Soc. Hd. Cap M x Washer, Lock M Screw, Soc. Hd. Cap M x Screw, Soc. Set M x 12 (Cone Point) Pillow Block Screw, Soc. Hd. Cap M x Washer, Lock M Thrust Ball Bearing Locking Shaft Collar Shaft Screw, Soc. Set M x 35 (Dog Point) Nut, Hex. Jam M Spacer Spacer Screw, Soc. Hd. Cap M x Bar Screw, Soc. Set M x 12 (Flat Point) Bearing Block Assembly Sleeve Bearing Screw, Soc. Hd. Cap M x Rear Carriage Swing Arm Weldment Mounting Bar Nut, Hex. Jam 1-1/4-12NF Screw, Soc. Hd. Cap M x Linear Bearing Screw, Soc. Hd. Cap M x Carriage Weldment Shim Assembly (Both Swing Arms)... A.R Shim (.003)... A.R Shim (.008)... A.R Shim (.012)... A.R Shim (.032)... A.R Screw, Soc. Hd. Cap M x Front Carriage Swing Arm Weldment... 1

30

31 CODE NO. TF-2-49 HEAD ASSEMBLY Ref Head Assembly (Standard) Ref Head Assembly (3 Head Cant) Stop Block Screw, Soc. Hd. Cap M x Washer, Lock M Spacer (.25) Hose Guide Bracket Saw Guide Assembly (Upper)(See Detail) Mounting Bracket Screw, Soc. Hd. Cap 1/4-20NC x Washer, Lock 1/4 Hi-Collar Dowel Pin Upper Band Guard Weldment Screw, Button Hd. Soc. 1/4-20NC x 5/ Dowel Pin Adjusting Screw Nut, Hex Jam 5/8-18NF Screw, Soc. Hd. Cap 3/8-16NC x 2-1/ Washer, Lock 3/8 Std Spring Pin Rail Screw, Hex. Hd. Cap M x Hose Carrier Bracket Screw, Soc. Hd. Self-Locking M6-1.0 x Post Sub-Assembly (See Detail) Bearing Locknut Bearing Lockwasher Washer Shield Grease Fitting Bandwheel Sub-Assembly (Driver) Bandwheel (Driver) Ball Bearing Retaining Ring Band Tension Cylinder Screw, Soc. Hd. Cap M x Upper Bandwheel Tension Weldment Pinion Gear Key Screw, Soc. Set 1/4-28NF x 1/ Retaining Compound (Loctite #271)... A.R Adaptor Spacer Screw, Hex. Hd. Cap 1/2-13NC x 1-3/ Nut, Hex. 1/2-13NC Washer, Lock 1/2 Std Washer, Flat 1/2 S.A.E. Std Hydraulic Motor (Drive) Nut, Slotted Hex. 3/4-16NF Cylinder Extension Upper Bandwheel Adjustment Weldment Adjusting Screw M x Screw, Soc. Hd. Cap M x Screw, Soc. Set M6-1.0 x Friction Plug Head Frame Weldment (Standard) Head Frame Weldment (3 Head Cant) Column Guard Bracket Weldment (Standard) Column Guard Bracket Weldment (3 Head Cant) Screw, Soc. Hd. Cap M5-0.8 x Wire Channel (30-1/2 ) Wire Channel (4 ) Screw, Soc. Hd. Cap M4-0.7 x Washer, Flat M Nut, Hex. M Carriage Cover Screw, Soc. Hd. Cap M5-0.8 x Brush Holder Weldment Brush Screw, Rd. Hd. Mach. #8-32NC x 1/ Washer, Flat #8 S.A.E. Std Lower Bandwheel Adjustment Weldment Adjusting Screw M x Screw, Soc. Hd. Cap M x Screw, Soc. Set M6-1.0 x Friction Plug Bandwheel Sub-Assembly (Idler) Bandwheel (Idler) Ball Bearing Retaining Ring Bearing Locknut Bearing Lockwasher Washer Shield Grease Fitting Proximity Disk (TF-2025NC Only) Screw, Button Hd. Soc. M5-0.8 x 10 (TF-2025NC Only) Head Feed Cylinder Mount Screw, Soc. Hd. Cap M x Brush Holder Brush Screw, Button Hd. Soc. M6-1.0 x Band Brush Assembly (See Detail) Screw, Soc. Hd. Cap 1/4-20NC x Washer, Flat 1/4 S.A.E. Std Brush Bracket Screw, Soc. Hd. Cap M6-1.0 x Adjusting Screw Screw, Soc. Hd. Cap M x Screw, Soc. Set M6-1.0 x Friction Plug Dowel Pin Band Deflector (Standard) Band Deflector (3 Head Cant) Screw, Button Hd. Soc. M5-0.8 x Cover Screw, Soc. Hd. Cap M4-0.7 x Mounting Bracket Weldment Saw Guide Assembly (Lower)(See Detail) Screw, Hex. Hd. Cap 3/8-16NC x Washer, Lock 3/8 Std Washer Dowel Pin... 1 Following Not Shown: Bellows Mounting Assembly (See Detail) 1

32

33 CODE NO. TF-2-53 HEAD TILT CARRIAGE ASSEMBLY Ref Head Tilt Carriage Assembly (TF-2025NC) Ref Head Tilt Carriage Assembly (TF-2025M) Encoder Mounting Bar Screw, Soc. Hd. Cap M x Washer, Flat M Encoder (Angle Position) Quick Disconnect Cable (8-Pin) Screw, Button Hd. Soc. M5-0.8 x Coupling Screw, Soc. Set M4-0.7 x Encoder Shaft Thrust Bearing Locking Shaft Collar Grease Fitting Bearing Pivot Block Screw, Soc. Set M x 12 (Cone Point) Screw, Soc. Hd. Cap M x Washer, Lock M Dowel Pin Screw, Soc. Hd. Cap M x Screw, Soc. Set M x 12 (Cone Point) Bearing Pivot Block Grease Fitting Screw, Soc. Hd. Cap M x Washer, Lock M Dowel Pin Thrust Ball Bearing Locking Shaft Collar Shaft Screw, Soc. Set M x 35 (Dog Point) Nut, Hex. Jam M Screw, Soc. Hd. Cap M x Bearing Block Assembly Sleeve Bearing Screw, Soc. Hd. Cap M x Rear Carriage Swing Arm Weldment Head Tilt Cylinder Air Vent Rod Eye (w/bushing) Thrust Bearing (Bronze) Locknut 1-8NC (w/nylon Insert) Screw, Soc. Hd. Cap M x Linear Bearing Screw, Soc. Hd. Cap M x Carriage Weldment Shim Assembly (Both Swing Arms)... A.R Shim (.003)... A.R Shim (.008)... A.R Shim (.012)... A.R Shim (.032)... A.R Screw, Soc. Hd. Cap M x Front Carriage Swing Arm Weldment... 1

34

35 CODE NO. TF HYDRAULIC ASSEMBLY Ref Hydraulic Assembly AB. Cover Plate Assembly Street Elbow Hydraulic Hose (#3) (Cap End) Hydraulic Hose (#4) (Rod End) Street Elbow Manifold Weldment Screw, Button Hd. Soc. M6-1.0 x Hydraulic Hose (#1) Hydraulic Hose (#2) Street Elbow Pipe Plug Directional Control Valve Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar *. Hydraulic Hose (#14) Street Elbow Reducer Bushing Street Elbow Reducer Bushing Filter (Schroeder) Filter Element (C10) Hydraulic Power Unit (60 Hz) Hydraulic Power Unit (60 Hz; 575V Only) Hydraulic Power Unit (50 Hz) Reducer Bushing Street Elbow *. Hydraulic Hose (#13) *. Hydraulic Hose (#11) Valve Manifold Area (See Detail) AM. Valve Manifold Street Tee Pipe Plug Foot Bracket Screw, Soc. Hd. Cap 5/16-18NC x 1/ Screw, Soc. Hd. Cap M x Hydraulic Hose (#16) Hydraulic Hose (#18) Hydraulic Hose (#17) Hydraulic Hose (#16) Reducer Bushing Street Elbow Reducer Bushing Street Tee Street Elbow Reducer Bushing Street Elbow... 1 *NOTE: Specify 1/2 Hose and Fittings. NOTE: For Outboard Vise Option, Replace Item #1 with 12,13,14 and Add #6, #7 and: Hydraulic Hose (#2) (Cap End) Hydraulic Hose (#3) (Rod End) Hydraulic Hose (#1) (From Table Manifold to A and B Ports of Manifold) 2

36

37 CODE NO. TF HYDRAULIC ASSEMBLY (Head) Ref Hydraulic Assembly (Head) (TF-2025NC) Ref Hydraulic Assembly (Head) (TF-2025M) *. Hydraulic Hose (#10) (TF-2025NC) *. Hydraulic Hose (#10) (TF-2025M) Reducer Bushing Street Elbow Swivel Adaptor Union *. Hydraulic Hose (#11) (TF-2025NC) *. Hydraulic Hose (#11) (TF-2025M) Reducer Bushing Swivel Adaptor (If Supplied) Hydraulic Hose (#22) (TF-2025NC) Hydraulic Hose (#22) (TF-2025M) Hydraulic Hose (#23) (TF-2025NC) Hydraulic Hose (#23) (TF-2025M) Hydraulic Hose (#20) (TF-2025NC) Hydraulic Hose (#20) (TF-2025M) Reducer Bushing Street Elbow Hydraulic Hose (#21) (TF-2025NC) Hydraulic Hose (#21) (TF-2025M) Reducer Bushing Street Elbow Hydraulic Hose (#25) (In Back) (TF-2025NC) Hydraulic Hose (#25) (In Back) (TF-2025M) Hydraulic Hose (#26) (In Front) (TF-2025NC) Hydraulic Hose (#26) (In Front) (TF-2025M) Pipe Nipple (If Supplied) Hydraulic Hose (#24) (TF-2025NC) Hydraulic Hose (#24) (TF-2025M) Hydraulic Hose (#3) (TF-2025NC) Hydraulic Hose (#3) (TF-2025M) Reducer Bushing Street Elbow Head Feed Cylinder Hydraulic Hose (#4) (TF-2025NC) Hydraulic Hose (#4) (TF-2025M) Reducer Bushing Street Elbow Pin Retaining Ring... 2 *NOTE: Specify 1/2 Hose and Fittings.

38

39 CODE NO. PS HYDRAULIC ASSEMBLY Ref Hydraulic Assembly (Valve Manifold Area) Hydraulic Hose (#15) Check Valve Close Nipple Directional Control Valve Flow Control Valve Tapping Plate Pipe Plug Pressure Reducing Valve Screw, Soc. Hd. Cap #10-24NC x 5-1/ Washer, Lock #10 Hi-Collar Directional Control Valve Flow Control Valve Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar Directional Control Valve Pressure Reducing Relief Valve Orifice (.025 Dia.) Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar Directional Control Valve Pilot Check Valve Orifice (.047 Dia.) Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar Female Pipe Adaptor Street Elbow Proportional Valve Electrical Box Bracket Screw, Button Hd. Soc. M5-0.8 x Screw, Button Hd. Soc. M6-1.0 x Hydraulic Hose (#8) *. Hydraulic Hose (#10) Female Pipe Adaptor Pipe Nipple AS. Valve Manifold Pipe Plug Street Elbow Street Tee Foot Bracket Screw, Soc. Hd. Cap 5/16-18NC x 1/ Screw, Soc. Hd. Cap M x Hydraulic Hose (#23) Hydraulic Hose (#20) (Port A) Hydraulic Hose (#21) (Port B) Pipe Nipple Reducer Bushing Steel Tubing 3/8 O.D.... A.R Solenoid Valve Street Elbow Hydraulic Hose (#22) Reducer Bushing Male Elbow Street Elbow Street Tee Hydraulic Hose (#27) Steel Tubing 3/8 O.D.... A.R Orifice (.020 Dia.) Pipe Nipple Reducer Bushing Hydraulic Hose (#24) Male Connector Pipe Plug Hydraulic Hose (#12) Directional Control Valve Flow Control Valve Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar Street Elbow *. Hydraulic Hose (#14) Street Tee *. Hydraulic Hose (#13) Reducer Bushing Directional Control Valve Pressure Reducing Valve Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar Pipe Nipple Male Elbow Street Tee Hydraulic Hose (#18) Male Connector Steel Tubing 3/8 O.D.... A.R Needle Valve Street Elbow Street Tee Reducer Bushing Hydraulic Hose (#17) Street Elbow Reducer Bushing AE. Sub-Plate Screw, Soc. Hd. Cap M6-1.0 x Washer, Lock M Directional Control Valve Screw, Soc. Hd. Cap M5-0.8 x Washer, Lock M5 Hi-Collar Reducer Bushing Check Valve Close Nipple Hydraulic Hose (#7) Male Connector Male Elbow Steel Tubing 3/8 O.D.... A.R Street Tee Male Branch Tee Male Connector Street Tee Reducer Bushing Street Tee Check Valve Close Nipple Male Connector Hydraulic Hose (#26) Hydraulic Hose (#3) Street Elbow Solenoid Valve Pipe Nipple Swivel Adaptor Union Street Elbow Street Tee Street Tee Pipe Plug Hydraulic Hose (#4) Street Elbow Orifice (.025 Dia.) Needle Valve Pipe Nipple Pilot Operated Check Valve Pressure Reducing Valve... 1 Following Not Shown: Metal Tag... 6 *NOTE: Specify 1/2 Hose and Fittings.

40

41 CODE NO. TF HYDRAULIC ASSEMBLY Ref Hydraulic Assembly AB. Cover Plate Assembly Street Elbow Hydraulic Hose (#3) (Cap End) Hydraulic Hose (#4) (Rod End) Street Elbow Manifold Weldment Screw, Button Hd. Soc. M6-1.0 x Hydraulic Hose (#1) Hydraulic Hose (#2) Street Elbow Pipe Plug Directional Control Valve Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar Hydraulic Hose (#9) Valve Manifold Area (See Detail) *. Hydraulic Hose (#11) Hose Fitting Filter (Schroeder) Filter Element (C10) Hose Fitting Hose Fitting Hydraulic Power Unit (60 Hz) Hydraulic Power Unit (60 Hz; 575V Only) Hydraulic Power Unit (50 Hz) *. Hydraulic Hose (#14) *. Hydraulic Hose (#13) Hydraulic Hose (#12) AM. Valve Manifold Street Elbow Pipe Plug Foot Bracket Screw, Soc. Hd. Cap 5/16-18NC x 1/ Screw, Soc. Hd. Cap M x Hydraulic Hose (#16) Hydraulic Hose (#18) Hydraulic Hose (#17) Hydraulic Hose (#16) Reducer Bushing Street Elbow Reducer Bushing Street Tee Street Elbow Reducer Bushing Street Elbow... 1 *NOTE: Specify 1/2 Hose and Fittings. NOTE: For Outboard Vise Option, Replace Item #1 with 12,13,14 and Add #6, #7 and: Hydraulic Hose (#2) (Cap End) Hydraulic Hose (#3) (Rod End) Hydraulic Hose (#1) (From Table Manifold to A and B Ports of Manifold) 2

42

43 CODE NO. TF HYDRAULIC ASSEMBLY (Head) Ref Hydraulic Assembly (Head) (TF-2025NC) Ref Hydraulic Assembly (Head) (TF-2025M) *. Hydraulic Hose (#10) (TF-2025NC) *. Hydraulic Hose (#10) (TF-2025M) Hose Fitting *. Hydraulic Hose (#11) (TF-2025NC) *. Hydraulic Hose (#11) (TF-2025M) Hydraulic Hose (#22) (TF-2025NC) Hydraulic Hose (#21) (TF-2025M) Hydraulic Hose (#23) (TF-2025NC) Hydraulic Hose (#22) (TF-2025M) Hydraulic Hose (#20) (TF-2025NC) Hydraulic Hose (#19) (TF-2025M) Reducer Bushing Street Elbow Hydraulic Hose (#21) (TF-2025NC) Hydraulic Hose (#20) (TF-2025M) Reducer Bushing Street Elbow Hydraulic Hose (#25) (In Back) (TF-2025NC) Hydraulic Hose (#23) (In Back) (TF-2025M) Hydraulic Hose (#26) (In Front) (TF-2025NC) Hydraulic Hose (#25) (In Front) (TF-2025M) Pipe Nipple (If Supplied) Hydraulic Hose (#24) (TF-2025NC) Hydraulic Hose (#24) (TF-2025M) Hydraulic Hose (#3) (TF-2025NC) Hydraulic Hose (#3) (TF-2025M) Reducer Bushing Street Elbow Head Feed Cylinder Hydraulic Hose (#4) (TF-2025NC) Hydraulic Hose (#4) (TF-2025M) Reducer Bushing Street Elbow Pin Retaining Ring... 2 *NOTE: Specify 3/4 Hose and Fittings.

44

45 CODE NO. TF HYDRAULIC ASSEMBLY Ref Hydraulic Assembly (Valve Manifold Area) Hydraulic Hose (#15) Check Valve Close Nipple Directional Control Valve Pressure Reducing Valve Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar Directional Control Valve Flow Control Valve Pressure Reducing Valve Screw, Soc. Hd. Cap #10-24NC x 5-1/ Washer, Lock #10 Hi-Collar Directional Control Valve Pilot Operated Check Valve Flow Control Valve Pressure Reducing Valve Screw, Soc. Hd. Cap #10-24NC x 6-1/ Washer, Lock #10 Hi-Collar Directional Control Valve Pressure Reducing Relief Valve Orifice (.025 Dia.) Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar Directional Control Valve Pilot Operated Check Valve Orifice (.047 Dia.) Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar Hose Fitting *. Hydraulic Hose (#14) Run Tee Hose Fitting Hydraulic Hose (#37) Proportional Cartridge Valve Screw, Soc. Hd. Cap M x Hose Fitting *. Hydraulic Hose (#10) Hydraulic Hose (#8) AS. Valve Manifold Pipe Plug Street Elbow Foot Bracket Screw, Soc. Hd. Cap 5/16-18NC x 1/ Screw, Soc. Hd. Cap M x Pipe Nipple Reducer Bushing Hydraulic Hose (#23) Hydraulic Hose (#21) (Port A) Hydraulic Hose (#22) (Port B) Solenoid Valve Male Elbow Street Elbow Hydraulic Hose (#22) (Port A) Steel Tubing 3/8 O.D.... A.R Street Elbow Hydraulic Hose (#23) Street Tee Hydraulic Hose (#26) Orifice (.020 Dia.) Pipe Nipple Reducer Bushing Tapping Plate Pipe Plug Male Connector Steel Tubing 3/8 O.D.... A.R Pipe Plug Hydraulic Hose (#12) Street Tee Adaptor Fitting Hydraulic Hose (#37) Adaptor Fitting *. Hydraulic Hose (#13) Street Elbow Street Tee Directional Control Valve Flow Control Valve Screw, Soc. Hd. Cap #10-24NC x 2-3/ Washer, Lock #10 Hi-Collar Pipe Nipple Street Tee Male Connector Hydraulic Hose (#18) Male Connector Steel Tubing 3/8 O.D.... A.R Needle Valve Street Elbow Street Tee Reducer Bushing Hydraulic Hose (#17) Street Elbow Reducer Bushing Directional Control Valve Screw, Soc. Hd. Cap M5-0.8 x Washer, Lock M5 Hi-Collar AE. Sub-Plate Screw, Soc. Hd. Cap M6-1.0 x Washer, Lock M Check Valve Close Nipple Orifice (.025 Dia.) Pipe Nipple Hydraulic Hose (#7) Street Elbow Hydraulic Hose (#4) Male Connector Steel Tubing 3/8 O.D.... A.R Male Connector Street Tee Street Elbow Needle Valve Pipe Nipple Reducer Bushing Street Tee Check Valve Close Nipple Reducer Bushing Street Tee Street Elbow Pipe Nipple Male Connector Solenoid Valve Steel Tubing 3/8 O.D.... A.R Hydraulic Hose (#3) Male Connector Street Elbow Hydraulic Hose (#25) Street Elbow... 1 Following Not Shown: Tubing Clamp... A.R. *NOTE: Specify 3/4 Hose and Fittings.

Parts Manual 2012-VH. Band Sawing Machine

Parts Manual 2012-VH. Band Sawing Machine Parts Manual 2012-VH Serial No: 561-03101 to Band Sawing Machine MACHINE SPECIFICATIONS MODEL VOLTAGE CYCLE PHASE SERIAL NO. For your information and future reference, insert pertinent data concerning

More information

MK-5000G exploded VieW

MK-5000G exploded VieW Frame accessories 38 cutting head Pump Assembly 39 connecting linkage foot pedal linkage 40 curtain blade guard 41 ENGINE Assembly 42 PARTS LIST A Frames - - A1 Frame, MK-5000 Main 1 155541 B Pivot Bracket

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 54" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 54" Fabricated

More information

Main Components Early Style

Main Components Early Style Pipe & Bolt Threading Machine Main Components Early Style * * 0 0 0 0 0 Service Notes: Ref. No.. Do not substitute bolt longer than / inches. Severe damage to Rear Bearing will result. Ref. No.. To assure

More information

PARTS ORDERING INFORMATION

PARTS ORDERING INFORMATION RP-268 REPAIR PARTS FOR VE268 Roll Grooving Tool PARTS ORDERING INFORMATION When ordering parts the following information is necessary for the Victaulic Tool Company to promptly process the order and send

More information

365L (2001) Page 1 of 36 54" Deck Assembly

365L (2001) Page 1 of 36 54 Deck Assembly 365L (2001) Page 1 of 36 54" Deck Assembly 365L (2001) Page 2 of 36 54" Deck Assembly 1 720-0241 1 S Wing Nut Knob 2 703-2817 1 Belt Cover LH 3 703-2816 1 Belt Cover RH 4 747-3306 1 Idler Spring Mounting

More information

PARTS CATALOG ODYSSEY INCLUDES MOWER

PARTS CATALOG ODYSSEY INCLUDES MOWER PARTS CATALOG 8-3350 ODYSSEY INCLUDES MOWER INDEX PAINT ENGINES GENERAL INFO PRODUCT IDENTIFICATION NUMBERS (P.I.N.) OR SERIAL NUMBERS (S/N) ENGINE MODEL, SERIAL AND SPECIFICATION NUMBERS TRACTOR MODEL

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

Mulching and Finishing Mowers MP and FP

Mulching and Finishing Mowers MP and FP Mulching and Finishing Mowers MP and FP Parts Manual Locke Turf 0 Highway E, Opp, Alabama, () -00 Transport Wheel, Tire & Spindle MP and FP ALPHABETICAL INDEX CONTENTS PAGE 00 Hydraulic Cylinder (Rear)

More information

CATALOG OF REPLACEMENT PARTS

CATALOG OF REPLACEMENT PARTS CATALOG OF REPLACEMENT PARTS HBA ELECTRIC RACK OVENS ML-132361 ML-132355 HBA1E HBA2E A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001 FORM 43097 Rev. B (September 2014) F-43097 Rev. B (September

More information

2500/2700 Series Gas Convection Oven

2500/2700 Series Gas Convection Oven MARKET FORGE 2500/2700 Series Gas Convection Oven 2500/2700 Series Gas Convection Oven 2500 2700 2592 2792 Control Panel Assembly 1 99-4209 Control Panel Assembly Complete (Excluding Thermostat) 2 10-6307

More information

CATALOG OF REPLACEMENT PARTS

CATALOG OF REPLACEMENT PARTS CATALOG OF REPLACEMENT PARTS OV500 ELECTRIC RACK OVENS ML-132501 ML-132499 OV500E1 OV500E2 A product of BAXTER MFG. CO., INC. 19220 STATE ROUTE 162 EAST, ORTING, WA 98360 FORM 43203 Rev. B (June 2015)

More information

300 COMPACT. Main Drive Components. Pipe & Bolt Threading Machine. Ridge Tool Company/Elyria, Ohio, U.S.A.

300 COMPACT. Main Drive Components. Pipe & Bolt Threading Machine. Ridge Tool Company/Elyria, Ohio, U.S.A. 00 COMPACT Main Drive Components 0 0 0 0 0 0 Screw - x / () 00 Lock Washer () Rear Centering Head Rear Centering Head (Europe) 00 Rear Jaw 0 Step Pin 0 Scroll 0 Back Plate Back Plate (Europe) Rear Centering

More information

42B350Z PARTS MANUAL

42B350Z PARTS MANUAL 4 2 B 3 5 0 Z PARTS MANUAL 64 56 68 2 48 45 30 47 62 26 38 7 35 33 65 43 42 6 16 26 40 31 1 23 14 5 16 19 36 21 20 27 28 24 26 66 22 44 28 29 28 68 34 30 29 32 39 13 17 14 15 12 5 3 4 57 55 54 61 59 60

More information

EUROPEAN REAR ENGINE RIDER SERIES 20

EUROPEAN REAR ENGINE RIDER SERIES 20 Parts Manual for EUROPEAN REAR ENGINE RIDER SERIES 20 MODEL E281320BE E331520KVE McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2006 Briggs & Startton Corporation Milwaukee,

More information

COMPACTOR & RAM ASSEMBLY

COMPACTOR & RAM ASSEMBLY P1 P2 COMPACTOR & RAM ASSEMBLY FOR MODELS - ALL 5/02 Item Part Number Part Description Qty. 1 64--129 1--1/2 STD. Flat Washer 10 2 9121--1--8 Cylinder Pin, Base 1 3 60--608 1/4 DIA. x 2--1/2 Roll Pin --

More information

CATALOG OF REPLACEMENT PARTS

CATALOG OF REPLACEMENT PARTS CATALOG OF REPLACEMENT PARTS OV300E MINI RACK OVEN ML-132155 OV300E A product of BAXTER MFG. CO., INC. 19220 STATE ROUTE 162 EAST, ORTING, WA 98360 FORM 43051 Rev. C (July 2017) F-43051 Rev. C (July 2017)

More information

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE PARTS MANUAL WYS52FX730V WYS52FX730VCA FOR SERIAL NUMBERS 201312U00681 AND ABOVE 2 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

TECHNICAL DATA BROCHURE ZTR 308/3II

TECHNICAL DATA BROCHURE ZTR 308/3II Date 8/84 Page 1 of 6 TECHNICAL DATA BROCHURE ZTR 308/3II IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS. ' Seat Adjustment Loosen bolts on sliding brackets under each side of

More information

CATALOG OF REPLACEMENT PARTS

CATALOG OF REPLACEMENT PARTS CATALOG OF REPLACEMENT PARTS OV310G MINI RACK OVEN ML-132515 OV310G A product of BAXTER MFG. CO., INC. 19220 STATE ROUTE 162 EAST, ORTING, WA 98360 FORM 43242 Rev. D (January 2018) F-43242 Rev. D (January

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

www.cmadishmachines.com Table of Contents CMA-44 1. PARTS MANUAL... 4 1.1. Initial Parts Kit (P/N 13996.81)... 4 1.2. Initial Parts Kit (P/N 13996.80)... 5 1.3. Exploded View Drawings... 6 1.3.1. Cabinet

More information

www.cmadishmachines.com Table of Contents CMA-66 1. PARTS MANUAL... 4 1.1. Initial Parts Kit (P/N 13996.81)... 4 1.2. Initial Parts Kit (P/N 13996.80)... 5 1.3. Exploded View Drawings... 6 1.3.1. Cabinet

More information

60Hz UP6 15, UP6 20, UP6 25, UP6 30

60Hz UP6 15, UP6 20, UP6 25, UP6 30 60Hz UP6 15, UP6 20, UP6 25, UP6 30 en fr pt es PARTS CATALOGUE CATALOGUE DE PIÈCES DÉTACHÉES LISTA DE PEÇAS LISTA DE REPUESTOS zh C.C.N : 80445166 REV. : A DATE : OCTOBER 2008 CONTENTS Page T N o Page

More information

Parts Manual for the Wright Z

Parts Manual for the Wright Z Parts Manual for the Wright Z Serial numbers 40581 & Higher Check www.wrightmfg.com for the latest revision Rev 6/2010 Shown with OPTIONAL Grass Collection System 2010 Wright Manufacturing Inc., All Rights

More information

Illustrated Parts List

Illustrated Parts List Illustrated Parts List. Ordering Parts For your convenience, replacement parts and accessories can be ordered from ARPAC by fax 24 hours a day. Please have the following information available to ensure

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

Convertamatic 285LX Hydro-Retriever 285HD Lynx 285

Convertamatic 285LX Hydro-Retriever 285HD Lynx 285 Convertamatic 285LX Hydro-Retriever 285HD Lynx 285 PARTS LIST Advance MODELS 56391007(285LX) 56391008(285HD & Lynx) All models covered in this manual are Obsolete. This parts list is for machines after

More information

ASTRO AMC-2000 SERIES ENVELOPE FEEDER

ASTRO AMC-2000 SERIES ENVELOPE FEEDER ASTRO AMC-2000 SERIES ENVELOPE FEEDER PARTS CATALOG GROUP 1 Page 1 KEY # PART # DESCRIPTION QTY. KEY # PART # DESCRIPTION QTY. 1. 84-100-56B FRONT FRAME CLOSURE 1 24. 84-125-108 RETAINER STRAP ASSEMBLY

More information

ALUMINUM & STEEL CAR CARRIERS

ALUMINUM & STEEL CAR CARRIERS OWNER'S MANUAL ALUMINUM & STEEL CAR CARRIERS INSTALLATION, OPERATION, MAINTENANCE & PARTS NOTE: MANUAL including SPECIFICATIONS, subject to change without notice All ratings specified are based on structural

More information

Hobart Model AM Dishwasher

Hobart Model AM Dishwasher CONDUIT (R.H. CONTROLS) PL-18580 NO. NAME OF PART AMT. 1 P-77657-38 Conduit - 3/4" x 32" (Waterproof) 1 2 FE-8-25 Connector-90 0 Sealtite" (3/4" Male Thd. x 3/4" Flex.Cnd.) 1 3 FE-8-11 3/4"Gasket Any 1

More information

Castle Model TSM-35. Heavy Duty Screw Pocket Machine. For Models with Serial Number and Above Items Included with Machine

Castle Model TSM-35. Heavy Duty Screw Pocket Machine. For Models with Serial Number and Above Items Included with Machine Castle Model TSM-35 Heavy Duty Screw Pocket Machine For Models with Serial Number 63658 and Above Items Included with Machine Part No. Description Qty B02964 9/64" Castle Premium Brad Point Drill Bit w/

More information

CALIFORNIA Proposition 65 Warning:

CALIFORNIA Proposition 65 Warning: PARTS MANUAL P1064 For Models: L1064D, L1064A, M1064D, M1064T1, M1064T2, M1064A, M1064H, NL1064D, NL1064T1, NL1064T2, NL1064H1, NL1064H2, M40C2, M55C2, & M65C2 CALIFORNIA Proposition 65 Warning: Diesel

More information

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE PARTS MANUAL WYZ34FS600V WYZ34FS600VCA FOR SERIAL NUMBERS 201610U02011 AND ABOVE 2 3 4 CONTENTS GENERAL INFORMATION... 6 SERVICE LOCATOR CHART... 7 DECK ASSEMBLY... 8 DECK LIFT ASSEMBLY... 10 FRAME ASSEMBLY...

More information

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine. Parts Manual PZ 60 967 045601-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service questions,

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 405 / 406 SECTION: 17

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 405 / 406 SECTION: 17 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: 0 / 0 SECTION: 0 Griffin Ave. Selma, AL 0 () - () -00 Parts Ordering -00-0- Fax -00-- www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL SEPTEMBER,

More information

COMPACT WHEEL LOADERS before PIN BH - before PIN Parts Catalog Ingersoll HOME TRACTORS ATTACHMENTS INDEX ENGINES

COMPACT WHEEL LOADERS before PIN BH - before PIN Parts Catalog Ingersoll HOME TRACTORS ATTACHMENTS INDEX ENGINES R Ingersoll HOME COMPACT WHEEL LOADERS 6018 - before PIN 14190349 6018BH - before PIN 14190351 Parts Catalog 8-3052 TRACTORS ATTACHMENTS INDEX PAINT ENGINES GENERAL INFO PRODUCT IDENTIFICATION NUMBERS

More information

Main Drive Components

Main Drive Components Pipe and Bolt Threading Machine Main Drive Components 0 0 0 Rear Centering Head Centering Jaw Set Spiral Pins () 00 Centering Scroll Retaining Ring 0 Rear Bearing 0 Oil Ball Valve () #0 - x /" Screw Motor

More information

3-CAR CARRIER PARTS MANUAL

3-CAR CARRIER PARTS MANUAL -CAR CARRIER PARTS MANUAL 080 Hykes Road Greencastle, PA Phone () 9- www.jerr-dan.com --00009 Rev - February 0, 009 009 Jerr-Dan Corporation. All Rights Reserved. -Car Carrier Parts Manual - Page --00009

More information

P773-2 For Model: M773LW2 PARTS MANUAL. Marine Generators Marine Diesel Engines Land-Based Generators

P773-2 For Model: M773LW2 PARTS MANUAL. Marine Generators Marine Diesel Engines Land-Based Generators P773-2 For Model: M773LW2 PARTS MANUAL Marine Generators Marine Diesel Engines Land-Based Generators CALIFORNIA Proposition 65 Warning: Diesel engine exhaust and some of its constituents are known to the

More information

C11 D5 and D6 GENSET (PCC0300) CONTENTS

C11 D5 and D6 GENSET (PCC0300) CONTENTS CONTENTS 0100-3984 Engine Accessories (Denso Rad)... 5 0100-4024 Engine Accessories (SRF Rad)... 7 0179-3766 Battery Charger Instl... 9 0179-3771 Miniature Circuit Breaker Instl... 11 0179-3772 Circuit

More information

320 Series Models 325, 326, 327

320 Series Models 325, 326, 327 0 Series Models,, ROTARY MOWER Published 0/ PARTS MANUAL SECTION An Operator s Manual was shipped with the equipment. The Operator s Manual is an integral part of the safe operation of this machine and

More information

Retriever 5100G/P. 11/89 revised 10/02 FORM NO

Retriever 5100G/P. 11/89 revised 10/02 FORM NO Retriever 5100G/P PARTS LIST Advance MODELS 56497000, 56497010 This parts list is for machines after serial number 353005 All models covered in this manual are OBSOLETE 11/89 revised 10/02 FORM NO. 56042216

More information

Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler

Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler Z-Force 60 KW 53AA5DBJ Page 2 of 57 Air Filter & Muffler Ref # Part Number Qty S/P/F Description 11011 KM-11011-7003 1 S CASE-AIR FILTER 11013 KM-11013-7009

More information

FOR SERIAL NUMBERS 21304U00192 THROUGH U00534

FOR SERIAL NUMBERS 21304U00192 THROUGH U00534 PARTS MANUAL WYS52FX730V FOR SERIAL NUMBERS 21304U00192 THROUGH 201308U00534 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

Parts List for Sentar (For Serial Numbers Prior to 19729)

Parts List for Sentar (For Serial Numbers Prior to 19729) Parts List for Sentar (For Serial Numbers Prior to 19729) Replace with newer revisions as they become available 2006 Wright Manufacturing, Inc. All rights reserved Updated 08/2006 52", 61" CUTTER DECKS

More information

Parts Manual. with Wiring Diagrams for domestic ovens PS870 WOW SERIES GAS FIRED: Table of Contents: Page 2.

Parts Manual. with Wiring Diagrams for domestic ovens PS870 WOW SERIES GAS FIRED: Table of Contents: Page 2. A MIDDLEBY COMPANY PS870 WOW SERIES GAS FIRED: SPL062506-PF-BD June 25, 2006 Parts Manual with Wiring Diagrams for domestic ovens Serial # Code First 4 digits - order of production Fifth digit - model

More information

MODEL B ELECTRIC HYDRAULIC PUMP TOP VIEW

MODEL B ELECTRIC HYDRAULIC PUMP TOP VIEW Form No. 0495 SPX Corporation 55 th Street Rockford, IL 09-399 USA Internet Address: http://www.hytec.com Tech. Services: (00) 4-3 Fax: (00) 5-3 Order Entry: (00) 54-4 Fax: (00) -03 Parts List for: 009

More information

CROSSFIRE PARTS LIST (12_05)

CROSSFIRE PARTS LIST (12_05) Page 1 CROSSFIRE S LIST (12_05) 153-0001 TRANSPORT CASTER (3 INCH DUAL WHEEL) EA 153-0005D STOCK - 1/2 INCH WICK MATERIAL IN 153-0030C TUBING - 5/8 OD X 1/2ID CLEAR PVC FT 153-0030C TUBING - 5/8 OD X 1/2ID

More information

FOR SERIAL NUMBERS THROUGH 60847

FOR SERIAL NUMBERS THROUGH 60847 PARTS MANUAL ER52FX730V FOR SERIAL NUMBERS 60706 THROUGH 60847 ENCORE MANUFACTURING A DIVISION OF WORLDLAWN POWER EQUIPMENT, INC. ENCOREEQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX

More information

Convertamatic 265LX Hydro-Retriever 265HD

Convertamatic 265LX Hydro-Retriever 265HD Convertamatic 265LX Hydro-Retriever 265HD PARTS LIST Advance MODELS 56393670, 56393675 This parts list is for machines after serial number 1002647 revised 8/00 Form Number 56042286 revised 5/00 FORM NO.

More information

Castle Model TSM-21 Standard Screw Pocket Machine

Castle Model TSM-21 Standard Screw Pocket Machine Castle Model TSM-21 Standard Screw Pocket Machine "For Models with Serial Number 62481 and Above" Items Included with Machine Part No. Description Qty B00964 Castle 9/64 Cobalt Drill Bit w 1/4" Shank 1

More information

Stand-On Spreader Sprayer

Stand-On Spreader Sprayer Illustrated Parts Manual Stand-On Spreader Sprayer CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 Printed In USA Form No. -0 (March, 00) To The Owner Thank You Thank you for purchasing a Cub Cadet Commercial

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 280 SERIES SECTION: 59

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: 280 SERIES SECTION: 59 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: 0 SERIES SECTION: 0 Griffin Ave. Selma, AL 0 () () 00 Parts Ordering 00 0 Fax 00 www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL October, 0 0

More information

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG CONTROL PANEL ASSEMBLY 101 1394151 ROUND POWER SWITCH 1 102 0693141 RUBBER SWITCH BOOT 2 103 9122465.516 I.D. X.813 O.D. X.027/.030 THICK FLAT

More information

Appendix 4 Exploded Views and Parts Lists

Appendix 4 Exploded Views and Parts Lists Enclosure Drawing No. 0D8-F 7 0 4 4 4 6 8 4 7 4 6 44 4 46 8 7 6 47 4 8 0 4 0 8 6 6 4 0 4 7 4 40 TO CARB 4 8 Generac Power Systems, Inc. Enclosure Drawing No. 0D8-F 0D68 TRAY, ENCLOSURE 0D64 PANEL, ENCLOSURE

More information

KEY PARTS PS540-SERIES GAS OVEN KEY PARTS ITEM PART NO. ENGLISH DESCRIPTION QUANTITY

KEY PARTS PS540-SERIES GAS OVEN KEY PARTS ITEM PART NO. ENGLISH DESCRIPTION QUANTITY KEY PARTS PS540-SERIES GAS OVEN KEY PARTS ITEM PART NO. ENGLISH DESCRIPTION QUANTITY 1 58504 Temperature Controller 1 2 44687 Blower/Fan Motor 1 3 47797 Conveyor Drive Motor, Standard Speed 1 or 2 3A 47799

More information

36/60/160/260 L Series Gas Ranges

36/60/160/260 L Series Gas Ranges VULCAN L Series Gas Ranges 36/60/160/260 L Series Gas Ranges 34 THRU 41 1 5 51 52 26 42 THRU 49 55-56-57 2-3-4 33 31-32 25 29-30 27 15 PL-53065 14 13 12 28 24 23 22 21 20 19 18 16 17 52 11 10 9 8 7 6 632

More information

Master Series. Gas XPress Grill. Parts List. Models, Non-CE & CE Versions: XG24 XG36

Master Series. Gas XPress Grill. Parts List. Models, Non-CE & CE Versions: XG24 XG36 Master Series Gas XPress Grill Parts List Models, Non-CE & CE Versions: XG24 XG36 Document Number: G_GHD_PL_XPRESS_XG24ANDXG36 (rev 3 updated: /6) Cooking Zone Designation The Xpress Grill is a cooking

More information

Models 820 and 840 2

Models 820 and 840 2 Models 820 and 840 2 Models 820 and 840 1 783-0250 Hood 2 738-0952 Shld. Bolt.375" Dia. x.5" 3 736-0175 Spr. Washer.265" I.D. x.562" OD 4 710-0751 Hex Bolt 1/4-20 x.62" * 6 7-0271 Hex Sems Nut 1/4-20 Thd.

More information

Retriever /00 revised 5/06 FORM NO All models covered in this manual are obsolete.

Retriever /00 revised 5/06 FORM NO All models covered in this manual are obsolete. PARTS LIST Advance MODELS 5648000 (propane after SN 4504), 564800 (gas after SN 45898), 564800 (dual fuel after SN 4504), 564800 (diesel) Nilfisk MODELS SR 800 can now be found in PL560444 All models covered

More information

Genset. Parts Catalog GHAB. Parts Manual

Genset. Parts Catalog GHAB. Parts Manual Genset Parts Manual Parts Catalog To avoid errors or delay in filling your parts order, always give the MODEL, SPEC NO. and SERIAL NO. from the Onan nameplate. For handy reference, insert your nameplate

More information

C15 D5 and D6 (PCC1300 and 1301) CONTENTS

C15 D5 and D6 (PCC1300 and 1301) CONTENTS CONTENTS 0100-3920 Engine Accessories (Denso... 5 Radiator) 0100-4025 Engine Accessories (SRF Radiator)... 7 0179-3766 Battery Charger Instl... 9 0179-3771 Miniature Circuit Breaker Instl... 11 0179-3772

More information

GROUP 3 HYDRAULICS 636 EXTENDO PARTS BOOK

GROUP 3 HYDRAULICS 636 EXTENDO PARTS BOOK GROUP 3 HYDRAULICS 636 EXTENDO ELECTRICAL SCHEMATIC FOR 636 & 5528, AL-11969... 3-4 ELECTRICAL PLUG-INS SCHEMATIC, BL-10012... 3-7 HYDRAULIC SCHEMATIC, AL-11355... 3-8 HYDRAULIC SCHEMATIC WITH OPTIONAL

More information

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS Deluxe Seat Adjustment Easy hand lever action allows forward and

More information

ILLUSTRATED PARTS LIST. January 2001 PART NUMBER 06058

ILLUSTRATED PARTS LIST. January 2001 PART NUMBER 06058 2 7 7 72 70 7 8 7 MODEL STC ILLUSTRATED PARTS LIST This manual covers the illustrated parts list for: STC0-7KA with a serial number of 70000 to 7 STC8A-KA with a serial number of 80000 to 8 STC8A-CV with

More information

CATALOG OF REPLACEMENT PARTS

CATALOG OF REPLACEMENT PARTS CATALOG OF REPLACEMENT PARTS HFD/HFC SERIES FRYERS DRAWER FILTER SYSTEM HFD50F ML-135570 HFD85F ML-135574 HFC50F ML-135571 HFC85F ML-135575 WITHOUT DRAWER FILTER SYSTEM HFD50 ML-135551 HFD85 ML-135553

More information

20" FLOORKEEPER EZ BRUSH DRIVE

20 FLOORKEEPER EZ BRUSH DRIVE TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com Tornado Parts List Manual For Commercial Use Only 20" FLOORKEEPER EZ BRUSH DRIVE MODEL

More information

RC-100. Parts Identification

RC-100. Parts Identification RC-100 Rim Clamp Tire Changer For servicing motorcycle and ATV tire/wheel assemblies, also single piece automotive and most light truck tire/wheel assemblies s Identification READ these instructions before

More information

SERVICE PARTS MANUAL

SERVICE PARTS MANUAL SERVICE PARTS MANUAL 28V SERIES SNOW PLOWS FOR PLOW SERIAL NUMBERS AFTER 28VG100000 28VD100000 07 Sno-Way International 9710097F TABLE OF CONTENTS Page PARTS LIST INTRODUCTION... 2 POWER PACK FRAME...

More information

136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42" Mowing Deck

136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42 Mowing Deck 136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42" Mowing Deck 136R616G190 Lawn Tractor FST-16 (1996) Page 2 of 27 42" Mowing Deck 3 97600A 1 S 42" Deck Ass'y. Code: N notates a new part (not previously

More information

32 FRONT DECK ASSEMBLY

32 FRONT DECK ASSEMBLY 4 8 K 0 0 PARTS MANUAL 3 FRONT DECK ASSEMBLY 3 1 Belt Shield Prior to SN 33333 4 6 1 7 4 6 14 8 13 1 9 10 11 7 8 1 16 19 17 30 36 39 39 37 9 60 6 61 3 9 49 41 40 8 48 4 13 43 44 47 46 Spindle Assy Prior

More information

WRANGLER 1708AB, 2008AB

WRANGLER 1708AB, 2008AB WRANGLER 1708AB, 2008AB WIRING DIAGRAM ITEM PART NO. DESCRIPTION QTY. 1 1393251 WIRE ASSEMBLY - CIRCUIT BREAKER TO BRUSH SWITCH 1 2 1393261 WIRE ASSEMBLY - CIRCUIT BREAKER TO VACUUM SWITCH 1 3 1393271

More information

Table of Contents QUICK REFERENCE GUIDE FOR 48K19Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 48K19Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... 4 8 K 1 9 Z PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 48K19Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... D - 1 DRIVE COMPONENTS...E - 1 CONTROL COMPONENTS

More information

Prodigy Parts Manual Part No

Prodigy Parts Manual Part No Prodigy Parts Manual Part No. 999-88.02 Table of Contents Parts List and Illustrations Page Number Kits and Routine Maintenance Parts Table...iv Hydraulic Component Location... 1 Engine and Hydraulic Pump

More information

SelectScrub 17. PARTS LIST Kent MODEL This parts list is for machines after serial number /99 revised 8/02 FORM NO.

SelectScrub 17. PARTS LIST Kent MODEL This parts list is for machines after serial number /99 revised 8/02 FORM NO. SelectScrub PARTS LIST Kent MODEL 530300 This parts list is for machines after serial number 959 3/99 revised /0 99-3 TABLE OF CONTENTS SelectScrub DESCRIPTION PAGE Chassis System... -3 Handle System...

More information

Sharpener Assembly Parts List

Sharpener Assembly Parts List Sharpener Assembly Parts List Item Description Part Number sharpener assy. w/o cover 4675-00851 N/S sharpener assy. w/ cover assy. no upper guard 4675-00853 **sharpener assy. w/ cover assy. & upper guard

More information

Parts Catalog

Parts Catalog R Ingersoll Parts Catalog 8-3112 COMPACT TRACTORS WITH VANGUARD ENGINES 3012 - PIN 14145700 AND AFTER 3014 - PIN 14146700 AND AFTER 3016 - PIN 14147800 AND AFTER 3018 - ALL 4016 - PIN 14170800 AND AFTER

More information

PB18-G Series Portable Pump Service Parts List

PB18-G Series Portable Pump Service Parts List Document Number Issue Date 01/24/07 Rev. Date 7/28/16 PB18-G Series Portable Pump Service Parts List Component Pump Pump Model (Located on Serial Plate) PB18-G2015B PB18-G2015F Exploded View See Page Cross

More information

SS-9A PART NO Revised:

SS-9A PART NO Revised: 40-650 TYPE 2 Q3 18 V. S. SCROLL SAW SS-9A PART NO. 1348673 Revised: 05-18-04 Page1/ SS-9A /DEB REPLACEMENT PARTS 1 901-03-010-0222 1/4-20 X 5/8" HEX SOC HD SCREW 2 904-03-030-1757 1/4" EXT TOOTH WASHER

More information

Parts Manual Zero Turn Mower / Z 248F

Parts Manual Zero Turn Mower / Z 248F Parts Manual Zero Turn Mower / Z 248F 967262501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

MK IV HORIZONTAL SLIDING DOOR REPLACEMENT PARTS BOOK

MK IV HORIZONTAL SLIDING DOOR REPLACEMENT PARTS BOOK MK IV HORIZONTAL SLIDING DOOR REPLACEMENT PARTS BOOK BI-PARTING DOOR SHOWN-SINGLE DOOR SIMILAR JAMISON DOOR COMPANY P.O. BOX 70 HAGERSTOWN, MARYLAND 21740 1-800-532-3667 301-733-3100 INTERNET: http://www.jamisondoor.com

More information

HORSE III 8HP ROTO TILLER (S/N ) Page 1 of 25 Bolo Tine Assemblies

HORSE III 8HP ROTO TILLER (S/N ) Page 1 of 25 Bolo Tine Assemblies HORSE III 8HP ROTO TILLER (S/N 640000-855638) Page 1 of 25 Bolo Tine Assemblies HORSE III 8HP ROTO TILLER (S/N 640000-855638) Page 2 of 25 Bolo Tine Assemblies 1 GW-2415 2 S/F TINE HOLDER- welded steel.

More information

CHIPPER/SHREDDER SERIES

CHIPPER/SHREDDER SERIES Parts Manual CHIPPER/SHREDDER SERIES SIMPLICITY MODELS Mfg. No. Description 1692201 2/10, 2C Chipper/Shredder (Electric Motor) 1692202 3/10 Chipper/Shredder (Electric Motor) 1692203 5C Chipper/Shredder

More information

ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY

ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY 2004 ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY 2004 ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 2 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY

More information

PARTS LIST PONY 20 SCA

PARTS LIST PONY 20 SCA PARTS LIST PONY 20 SCA WIRING DIAGRAM PART NO. PART DESCRIPTION 4990601 GEARMOTOR - 120 VOLT 4990581 GEARMOTOR - 240 VOLT 4890391 VAC MOTOR - 115 VOLT 4891251 VAC MOTOR - 240 VOLT 4991321 BRUSH MOTOR -

More information

CATALOG OF REPLACEMENT PARTS

CATALOG OF REPLACEMENT PARTS CATALOG OF REPLACEMENT PARTS VC4G & VC6G GAS CONVECTION OVENS VULCAN-HART DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC 3600 NORTH POINT BLVD., BALTIMORE, MD 21222 FORM 43031 Rev. L (January 2018) F-43031

More information

Service Parts. John Deere 3029DF 3029TF 3029TF270. Engine. Engine Models: Generator Models: 20ROZJB REOZJB 20DSJB DSEJB.

Service Parts. John Deere 3029DF 3029TF 3029TF270. Engine. Engine Models: Generator Models: 20ROZJB REOZJB 20DSJB DSEJB. Service Parts Engine Engine Models: John Deere 3029DF 3029TF 3029TF270 Generator Models: 20ROZJB 20--40REOZJB 20DSJB 20--40DSEJB TP- 12/03b Table of Contents Description Page Description Page Introduction...

More information

P1276 For Models: L1276, M1276, and NL1276 PARTS CATALOG. Marine Generators Marine Diesel Engines Land-Based Generators

P1276 For Models: L1276, M1276, and NL1276 PARTS CATALOG. Marine Generators Marine Diesel Engines Land-Based Generators P1276 For Models: L1276, M1276, and NL1276 PARTS CATALOG Marine Generators Marine Diesel Engines Land-Based Generators CALIFORNIA Proposition 65 Warning: Diesel engine exhaust and some of its constituents

More information

34 DECK ASSEMBLY A. SEE THE DECAL LIST SECTION FOR ALL DECALS /8 STD. FLAT WASHER TENSIONER w/ BUSHING

34 DECK ASSEMBLY A. SEE THE DECAL LIST SECTION FOR ALL DECALS /8 STD. FLAT WASHER TENSIONER w/ BUSHING 3 4 B 1 8 Z PARTS MANUAL 20 21 21 24 24 25 25 26 26 33 34 41 38 39 51 38 37 72 36 43 47 48 44 60 80 35 33 40 50 42 34 30 65 32 66 59 58 57 58 59 18 52 29 49 83 83 17 17 6 7 9 79 50 50 63 72 72 80 64 64

More information

CATALOG OF REPLACEMENT PARTS C24EA SERIES STEAMER 3-PAN BASIC. ML /240 V. 8.5kW ML V. 8.5kW 3-PAN PRO

CATALOG OF REPLACEMENT PARTS C24EA SERIES STEAMER 3-PAN BASIC. ML /240 V. 8.5kW ML V. 8.5kW 3-PAN PRO CATALOG OF REPLACEMENT PARTS C24EA SERIES STEAMER 3-PAN BASIC ML-136043 208/240 V. 8.5kW ML-136045 480 V. 8.5kW 3-PAN PRO ML-136037 208/240 V. 9.25kW ML-136044 480 V. 9.25kW ML-152030 3-PAN LWE 5-PAN BASIC

More information

Washer-Extractor Pocket Hardmount

Washer-Extractor Pocket Hardmount Washer-Extractor Pocket Hardmount Refer to Page 3 for Model Numbers Parts Models UW60P2 and UW60P3 Model UW60B2 PHM1411C_F232166 www.alliancelaundry.com Part No. F232166R15 November 2013 Table of Contents

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB WITH SIDEKICK CHEMICAL DISPENSOR WITHOUT SIDEKICK CHEMICAL DISPENSOR 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221

More information

CATALOG OF REPLACEMENT PARTS

CATALOG OF REPLACEMENT PARTS CATALOG OF REPLACEMENT PARTS HALF SIZE GAS CONVECTION OVENS ML-114573 ML-114575 HGC20 HGC20D A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001 FORM 33717 Rev. A (April 2013) F-33717 Rev. A

More information

Aquamatic Selectric PARTS LIST Advance MODEL ( Vac)

Aquamatic Selectric PARTS LIST Advance MODEL ( Vac) Aquamatic Selectric PARTS LIST Advance MODEL 66907 (0-40Vac) This Parts List is for Machines After Serial No. 07797 11/9 revised 10/01 FORM NO. 604 revised /00 FORM NO. 604 TABLE OF CONTENTS DESCRIPTION

More information

Control Panel Assembly Model : " Marathon 2000 (20 Gallon) - Series H

Control Panel Assembly Model :  Marathon 2000 (20 Gallon) - Series H Control Panel Assembly Model :990 " Marathon 000 (0 Gallon) - Series H Page- 7 9 0 7 9 0 Number Description Qty Req. 077 NUT-FINISHED HEX #0- (ZP) 070 SWITCH ROCKER (9-) PLUG-HOLE (ZINC) / DIA 0 NUT-HEX.LOCK(KEPS)

More information

REPAIR PARTS SNOW THROWER - MODEL NUMBER AUGER HOUSING / IMPELLER ASSEMBLY

REPAIR PARTS SNOW THROWER - MODEL NUMBER AUGER HOUSING / IMPELLER ASSEMBLY REPAIR PARTS SNOW THROWER - MODEL NUMBER 0000 AUGER HOUSING / IMPELLER ASSEMBLY 3 7 8 7 3 37 7 38 7 0 3 3 7 8 33 8 3 3 3 0 3 8 3 8 0 7 7 30 8 0 7 38 REPAIR PARTS SNOW THROWER - MODEL NUMBER 0000 AUGER

More information

10 PARTS LIST 10.1 Lift Assembly

10 PARTS LIST 10.1 Lift Assembly 10 PARTS LIST 10.1 Lift Assembly 30 10.2 Lift Assembly Parts List ITEM NO. QTY. DESCRIPTION PART NO. 1 1 DECK WELDMENT RHS 4-1091 1 DECK WELDMENT LHS 4-1090 2 54 BALL BEARING 6-2940 3 2 REAR SLIP PLATE

More information

REPAIR PARTS SNOW THROWER -- MODEL NUMBER PR5524ESNHL ( ) AUGER HOUSING / IMPELLER ASSEMBLY

REPAIR PARTS SNOW THROWER -- MODEL NUMBER PR5524ESNHL ( ) AUGER HOUSING / IMPELLER ASSEMBLY REPAIR S SNOW THROWER -- MODEL NUMBER PRESNHL (9900700) AUGER HOUSING / IMPELLER ASSEMBLY 7 0 7 9 0 9 7 0 (EXPLODED) 9 0.07.00-B NOTE: All component dimensions given in U.S. inches. inch =. mm 0 REPAIR

More information

CHASSIS / FRAME REAR OF MOWER

CHASSIS / FRAME REAR OF MOWER CHASSIS / FRAME 23 23 3 2 2 22 2 2 2 2 REAR OF MOWER 20 2 2 2 2 3 CHASSIS / FRAME... 3... 3... PAD-ABRASIVE 2... 3...... FRAME W/DECALS 3... 3 3...... FOOT PLATE W/DECALS...3... 2... KNOB W/STUD... 3 202......

More information